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MITSUBISHI SPARE PARTS No. Designation system 

( -•a } 
Standard parts 

( 
~JA1j~fiS& ) 

Common parts 

( 
-tia ) 

Standard ;arts 

( 
~JAij~fiS& ) 

Common parts 

~: !S!•I:I:t•X*(A,B,.··X,Y.Z):bi"J...Q. 
Remartc: Alphabet(A,B,.··X,Y,Z)should be taken at 

!8! mark. 

-~~;.,fiS& 
Sewing machine parts 

r-··~JU 
Sewing machine model 

m~ -: - -= 
Model No. Speciflcatl on Description 

I I I I 

M * (1) (2) (3) (4) (5) (6) (7) (8) (9) 

M 9 
J 

tt fl(l) 
..... Specification (1 ) 

~JA'J~ili!A 
._Common parts 

~~/86& 
'-Sewing machine parts 

r-PLK-~JU 
PLK-A-Serles 

PLK AOSBT/AOS -I -

I 

~A 0 5 

0 4 
I 

PF 

D 
I I 

tt fl(2) & ~ ._, 
Specification (2) '-Description 

•• r-· 
Standard r- "'J -

Top cover 

l I I 

A 0 6 0 0 

1 2 0 3 7 
I I I 

*~A1t6 P7~*~ 
~ t!M4 - ._ Length of screw 6 Screw (Pan head screw) ._, quter diameter M4 

i!: -ti&l:-::>l.'"t'O>•am~l:t. t'O>fiS&fFa~c:fi.ll~ tl.t.:•am~~;r. 
~=To.?"t'·M~g~·'itl:t •• 80>aMfFffbtl.~~~-~~O>· 
8JU~O>U"tJU ~fl. "'CI. \ ~··fF ~ IJ ~ 1" 0 

Sewing machine models, of Standard parts are Indicated model of 

these parts are registered flrstry. Parts are used for not only the Indi­

cated model, but also another models, In reason of New development, 

Improvement after. 
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CONSTRUCTION 

IPLK-A05PFI 

7-- "j )" 

Table&-~ 

~~-~ 
UMI-STOP Z Motor 

IPLK-A05BTI 

7-- "j )" 

Table & stand~ 

~~-~ 
UMI-STOP Z Motor 

~~;.,mas 

Machine head 

~~;.,liftS 

Machine head 

--- -----------------------------

I 

l 
J 

____ lli'JU 

Control box 

tiJM 
Control box 

~i 1 : ~- ~-~lj:.:.Jf•J ~.A 1- ·:~ :1Z77 ·:~7 : ~- ~O)$&b:fJ ~c ~(P-0078) ~#ftti< tt~ l.'o 

5! 2 :Fig. No., O)f*if: L, Tl.'f.tl.'ti&bl;t.$f$""{J~~T.g C:. tl;tl:l:l**-t!A-o Set 1:-r~~L,*"to 

Remarks 1) Concerning to Motor please refer to the parts catalog of MITSU81SHI LIMI-STOP Z motor (P-0078) . 

Remarks 2) The parts not taken Fig. No. can not be supplied each parts. 

PLK-AOSBT I AOSPF 
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[2) *~~(I) 
ARM BED & IT'S ACCESSORIES (I) 

Fig. N::J- t: 
No. Parts.No. 

Description 

1 M9 1054 004 SW·PW "1 7 "'I 1' *:J M4X8···················· Screw M4X8································· 
2 MA04AO 830 iii ti ............................... Face plate····································· 

MA05AO 691 jj ~ 'r ':I 1- ............................. Gasket·········································· 
3 MA20A0584 31: " 'jJ J{ - ····························· Thread take-up cover····················· 
4 M9 1910 080 :r J.... ft +19······················· Rubber plug +19··························· 
5 M9 0883 080 :r J.... ft +8.8····················· Rubber plug +8.8·························· 
6 M9 1054 004 SW-PW/7"":1-f -*~ M4X8···················· Screw M4X8································· 
7 MA08AO 339 ~ - ~ 'jJ J{ ............................. Motor cover··································· 
8 MF60AO 742 • { ~"( )!,'jJ •:J /)oooooooo Cap·············································· 
9 MF 10A2 740 7 X )!, 1- +7X8oooooooooooooooooooo Felt +7X8···································· 

10 M9 1180 080 :r J.... ft +11. 8···················· Rubber plug + 11.8 ··················•····· 
11 M9 1110 002 • * ~ 11f64(40)X8············ Screw 11f64(40)X8 ························· 
12 MS 14AO 620 1"-f Q ;.,? 7 ;.,"'f .............................. Clamper········································ 
13 MA08AO 600 1- ':I 7 'jJ /{ - ·····························Top cover····································· 
14 M9 1055 004 SW-PW/7"":1-f -*~ M4X22·················· Screw M4X22································ 
15 MA04AO 339 X - y 'jJ /{ (;;S") •••••••••••••••.••••••• X-Y Cover (right) .. ·····•··········•········ 
16 MAOBA2 339 X - y 'jJ /{ - (~)······················· X-Y Cover (left) ·•··········••··•·········•· 
17 M9 1106 011 :Jt Bll * ~ 11f64(40)X8············ Screw 11f64(40)X8 ··········•·······•··•··· 
18 M9 1508 001 .11; ;1. * ~ 1Sf64(2B)X7············ Screw 1Sf64(2B)X7 ························· 
19 M9 1056 004 SW-PW/7"":1-( -*~ M4X10·················· Screw M4X10···· .. ···············•········•· 

20 MA 10A2 339 'jJ /{ ····························· Cover··········································· 
21 M9 0906 003 • * ~ 9f64(40)X3.2 ·•········ Screw 9/64(40)X3. 2 ....................... 
22 MA20E3 339 'l IJ ;_, ~- 'jJ J{- ............................. Cylinder cover······························· 
23 MS01AO 361 • 'r * 

............................. LatCh•••••••oooooooooooooooooooooooooo•oo•'"''"'" 
24 MS01AO 192 fi J{ * ............................. Leaf spring·· .................................. 

801 MS 14EO 359 "' )!, .. jj -( t: ............................. Belt guide complete • .................. ·• .. 
27 MA08A2 601 llll # fi ............................. Bracket ......................................... 
28 MS 14AO 750 "f ';/ 'l .:I. ............................. Bush ............................................. 
29 MS 10A1 456 .3t • !f ·~~·~··············~·~··~~~~~ Ball bearing ................................... 

30 M9 8013 022 it. A ;f. Jl-
31 M9 2008 045 it. A 1" ·:~ 
32 M9 o8o2 o53 /{ * m 

1- M8X40 .................. Bolt M8X40 ................................. .. 
1- M8 ........................ Nut M8 ....................................... .. 

1<: 8 .... .. ... .... .. .... .... .. .. Spring washer 8 ............................ . 

M11ft 
Amt Req. 

i ~ 
1 
1 
1 

1 1 
2 2 
4 4 
12 12 
1 1 
1 1 
1 1 

3 3· 
10 10 
3 3 
1 1 
2 2 
1 1 
1 1 
8 8 
1 1 
2 2 

1 1 
6 6 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
2 2 

3 PLK-AOSBT/AOSPF 
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rn 7$Ml)ij(II) 
ARM BED & IT'S ACCESSORIES an 

{!.!jjgft 
Fig. N:::J-r lZ &. ~ DescripUon Amt. Req. 
No. Parts .No. .... 11:: Ill 

~ ~ 
41 M9 0909 003 :Jt • * :.; 9f64(40)X6 ............. Screw llf84(40)X6 •·•••••••••·••··••·•••·••· 2 2 
42 MG43AD 181 * • I*J ·••·•·••·••····•·•·••••····•· Thread guide································· 1 1 

102 MFOOEO 550 'f IJ 7- ~ ::- a ~ (It)······················· Pretension complete··· ······ ·············· 1 1 
43 M9 1101 046 ':I -q' ::: 7 -:; .. ·····························Thumb nut····································· 1 1 .. 
44 MF36AO 245 P:l • J{ * ............................. Thread tension spring • • · · · · · • •• • •• • •• • •• • • 1 1 
45 MF tOAt 555 II =r nn ............................. Thread tension discs········ ·············· 2 2 
46 MF 90AO 553 II =r • ····••••·•••••••••··•·•··••·• Thread tension stud···· ···················· 1 1 
47 MF OOAD 181 * a r*J ·•··••·••··•••••··•••••·•···· Thread guide································· 1 1 
48 M9 1110 002 • * :.; 11f64(40)X8 ············ Screw 11f64(40)X8 ···········••··•··•··•··• 3 3 
49 MF36At 180 * • r*J · · · ·• · ·•• ·· · •• · ·· · ·• · · · · •· · •• Thread guide································· 1 1 

103 MA 16Bl 210 ..t * II Jl! II (til)······················· Thread tension regulator complete··· 1 t · 
50 M9 1605 045 ":J -q' ~ 7 ':1 .. ............................. Thumb nut ..................................... 1 1 
51 MT60AD 802 1§1 IJ .11:: ;( ............................. Thumb nut revolution stopper ........... 1 1 
52 MN52At 245 P:l • /{ * ............................. Thread tension spring ..................... 1 1 
53 MM11AO 556 II =r nn 1111 :t ............................. Thread tension releasing discs ........ 1 1 
54 MF tOAD 555 II =r JDl ... ... .. ...... ..... .. .. .... .. Thread tension discs ..................... · 2 2 
55 MF tOAD 553 II =r • ... ... .. ...... ... ....... ... .. Thread tension stud· ....................... 1 1 
56 MF tOAO 187 * Jill IJ /{ * • .. · ......................... Thread take-up spring .................... 1 1 
57 MF tOAD 709 "f ':1 ::- .:L ............................. Thread tension regulator casing ....... 1 1 
58 M9 0901 002 • * :.; 9f64(40)X4 ............. Screw 9f64(40)X4 .......................... 1 1 
59 M9 0204 060 1:::' ~ ............................. Thread tension releasing pin .......... · 1 1 

60 MF 70At 180 * • I*J ............................. Thread guide ................................. 1 1 
61 MF tOAD 180 * • I*J ........................ .. ... Thread guide ................................. 1 1 
63 M9 0605 010 nn * :; 3/3z(56)X2. 8 .......... Screwlf3z(56)X2.8 ....................... 2 2 
64 MAOSAO 470 $1 IJ fi ................. ............ Slide plate .................................... 1 
65 MS otAt 476 ~ I'( 1t ............................. Spacer·· ........................................ 1 1 
66 MS03At 101 it fi 4»2.2 ..................... Needle plate 4»2.2 ......................... 1 1 
67 M9 0804 002 • * :; 1fa(44)X3.5 ........... Screw 1fa(44)X3.5 ......................... 2 2 
68 MSOBAD 601 7'1 jj- rll!l#fi ····························· Adapter ........................................ 1 1 
69 MS OtAt 739 1: ~ :.; ........................... ... Hinge ........................................... 1 1 

70 M9 0806 002 • * :; 1/a(44)X6 .............. Screw 1/a(44)X6 ............................ 2 2 
71 MSOtAO 4n ~ .. -:; l't ............................. Stopper ........................................ 1 1 
72 MS08AO 160 7' 1 jj - r ····························· Eye guard ..................................... 1 1 
73 M9 1108 001 .11:: ;( * :.; 11/64(40)X5.5 ......... Screw 11f64(40)X5. 5 ...................... 2 2 

104 MS 14EO 180 *' • r*J (1§) ....................... Thread tension regulator complete ... 1 1 
74 MS 14At 180 * • r*J ............................. Thread guide ................................. 1 1 
75 M9 1007 045 .11:: ;( 7 •:J .. M4 ........................ Nut M4 ......................................... 1 1 
76 MA20Et 750 "f •:; ::- .:L ............................. Bush ............................................. 1 1 
n MS 14AO 603 Ill. # it ····························· Bracket ......................................... 1 1 
78 MS 14AO 530 ~ # • .............................. Driven shaft ......... · .............. · .. · .. · .... 1 1 
79 MS 14At 530 ~ # • ............................. Shaft ............................................ 1 1 

80 M9 9006 063 ~ # 1:::' ~ ............................. Pin ............................................... 1 1 

0 81 MA20AO 950 v /{ .................. ............ Lever .......................... ................. 1 1 
82 MS 14AO 350 1J J... .............................. Cam ............................................. 1 1 
83 MS 14AO 572 ':I )I,. -q' :\'- J{ * ............................. Helical spring ................................ 1 1 
84 M9 0944 003 3Jt * :.; 9/64(40)X5 ............. Screw 9f64(40)X5 .......................... 2 2 
85 M9 1182 080 :::f J... & c~»tt.8 .................... Rubber plug 4»11.8 ........................ 1 1 
86 MA20AO 476 ~ I'( 1t .. ............................. ... Spacer .......................................... 1 1 
87 MA20AO 194 * .. • ............................. Wheel··· ........................................ 1 1 
88 MS03AD 417 :::f J... • ............................. Tire .............................................. 1 1 
89 M9 1005 067 • # 1:::' ~ ............................. Pin· .............................................. 2 2 

90 M9 1004 067 • # ~ ~ ............................. PJn ................................. .............. 1 1 
91 M9 0453 050 m * 

.............................. Collar ..................... .. .................... 1 1 
92 M9 3002 020 ...... ~ :it # .11:: * :.; M3X4 .................... Screw M3X4 ................................. 2 2 ~ ... 
93 MS 14At 601 12 # fi ............................. Bracket ......................................... 4 
94 M9 1056 004 SW-PW'f7 Y 1 * :1 M4Xt0 .................. Screw M4Xto ................................ 4 
95 M9 1110 002 • * :; 11f64(40)X8 ............ Screw 11f64(40)X8 ........... .............. 4 
96 MS 14AO 472 it IJ fi (l:j:l) ....................... Slide plate C .......................... , ...... 1 

101 MMttAO 245 P:l ft /{ * ............................. Thread tension spring .................... · 1 1 
102 MS 14AD553 II =r • .............................. Thread tension stud ........................ 1 1 
103 MF tOAO 555 II =r nn ............................. Thread tension disc ........... ............. 2 2 
104 MMttAO 702 J{ * • I*J ····························· Spring guide ................................ · 1 1 
105 M9 1602 046 ':I y ::: 7 ':I .. . ............................ Thumb nut ..................................... 1 1 .. 
106 M9 0421 050 Iii * 

4 .......................... Washer4 ...................................... 2 2 
107 MA08EO 190 * .. itt • ............................. Bobbin winder .................... .......... · 1 1 

5 PLK-A05BT/A05PF 
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IAJ .l, •• 
SEWING MECHANISM 

Utllt 
Fig. N:=~-t: fill .. ~ Description Amt. Req. 
No. Parts .No. AA ._ 

It I ~ 
121 MS02AO 128 it DPX17#18 ............ Needle DPX17#18·· ...................... 

MV 14A1 128 it DPX5-16 ............... Needle DPX5-16 ........................... 
122 M9 0815 002 3ft * :; lfa(44)X4.5 ........... Screw 1/a(44)X4.5······ ................... 
123 MF 2100181 * • I*J .................. ............ Thread guide ................................. 
124 MF 10A1 181 * • I*J ............................. Thread guide····· .. •····· .................... 
125 M9 1102 001 ~ ;1. * :; 11f64(40)X2. 7 ......... Screw 11f64(40)X2. 7 ...................... 
126 MG30AO 664 it • ;1. ~ )I, CF) ....................... Needle bar bushing (lower) ............ 
127 MS 01AO 660 it • .............................. Needle bar···················· ................ 
128 M9 1502 001 ~ ;1. * :; 15/64(28)X3············ Screw 1Sf64(28)X3 ......................... 
129 MS01AO 663 it • ;1. ~ )I, (J:)·····"''"'''''"''''' Needle bar bushing (upper) ........... 

130 M9 1110 002 3Jl * :; 11f64(40)X8 ............ Screw 11f64(40)X8 ......................... 7 7 
131 MS03EO 662 • I*J ~ (f.ll)·················· .. ··· Guide complete· ............................ 2 2 
132 MF lOAO 325 jt) .,. .............................. Square block .... ·· ... ·· .. •·· ... · ........ ····· 1 2 
133 M9 1221 001 ~ ;1. * :; M5X12 .................. Screw M5X12···· ............................ 3 3 
808 MS01EO 580 ~ " it ? (M)······ ................. Thread take-up lever complete ........ 1 

MA05EO 580 ~ " it ? (f§) ....................... Thread take-up lever complete ........ 1 
134 M9 1802 006 • $fC 3ft * :; ····························· Screw ........................................... 1 1 
135 MS01AO 383 ? 7 / ? ............................. Crank ........................................... 1 1 
136 M9 1606 001 ~ ;1. * :; lf4(40)X6 .............. Screw 1/4(40)X6 ............................ 2 2 

0 
137 M9 1223 001 ~ j. * :; M5X10 .................. Screw M5X10····· ........................... 1 1 
138 MF 60A2 740 7 .T. )I, .. ····························· Felt .............................................. 3 3 
139 MF60AO 232 J: • ;1. ~ Jj, (~)······"······· ···· ···· Drive shaft bushing (left) ................ 1 1 

140 MF 80AO 352 'jJ 7 ····························· Collar ........................................... 1 1 
141 M9 1602 001 ~ j. * :; lf4(40)X4 .............. Screw lf4(40)X4· ........................... 3 3 
142 MA08AO 230 J: • ····························· Drive shaft .................................... 1 1 
143 MS 10AO 234 J: • ;1. ~ Jj, (cp) ....................... Drive shaft bushing (middle) ........... 1 1 
144 MS01AO 350 * -Q) 'b J... .............................. Thread trimmer cam • ·· · •• ... · ·· · ... ••· •• · · 1 1 
145 M9 1602 005 .IC ;1. * :; • 9c lf4(40) ................... Screw 1/4(40) ................................ 1 1 
146 M9 1607 001 .IC ;1. * :; lf4(40)X4 .............. Screw 1/4(40)X4· .. •···• .................... 1 1 
147 MS 09AO 233 J: • ;1. ~ )I, (:Ei)·····"'"'"'''""''' Drive shaft bushing (right) .............. 1 1 
148 M9 1473 086 :;t ..., )I, ~ - Jj, ................................. 011 seal·································· .. ····• 1 1 
149 MA20AO 682 7 IJ ............................... Pulley ........................................... 1 1 
150 M9 1502 002 3Jl * :; 1Sf64(28) X12·· ········· Screw 1Sf84(28)X12············ .. ·•··•··•·· 2 2 
151 MS 14AO 682 7 IJ ............................. Driving disc····· .............................. 1 1 
152 M9 4006 021 "'PI:fi:f.t~;!. :f:l M4X6············ ........ Screw M4X6 ................................. 2 2 

161 M9 1203 002 • * :; 31Js(2B)X15 ............ Screw 31Js(28)X15 ......................... 2 2 
162 MS 01AO 956 ;a Jl ~ ............................. Connecting rod · · •· · •· · ·· · ·· ··· ·•·• ·•• ·· · ·· · · 1 1 
163 MS 01AO 833 ;1. ~ )I, ····························· Bushing ........................................ 1 1 
164 M9 1224 001 .IC ;1. * :; M5X8········ ............ Screw M5X8 ................................. 2 2 
165 M9 1802 045 7 ':I .. ............................. Nut··· ............................................ 1 1 
805 MAOBEO 450 '"F till (f§)···· .. ········ ......... Hook shaft complete ..................... ·· 1 1 
166 M95004 021 ...... PI 'A # ;f- )I, " M5X5 .................... Bolt M5XO. 8X5 ................... ··· ..... ·· 1 1 ,/\. 

0 
167 MS01AO 508 iz ? ~ - • • ····························· Sector gear •·• · .. · •· · ... •• · ·· ... ·•· · ..... · ·• .. 1 1 
168 MS 01AO 891 tl lb till .............................. Rock shaft ..................................... 1 1 
169 M9 1807 015 Jii t-t 3!! * :; ............................. Screw ........................................... 1 1 

170 MS03AB 833 ;1. ~ )I, ............................. Hook shaft bushing .. · .............. · ..... ·· 1 1 
171 M9 1506 001 .IC ;1. * :; 15/64(2B)X6 ............ Screw 15/64(2B)X6 ......................... 2 2 
172 MM11AO 352 'b 7 .............................. Collar············ ··· ···························· 1 1 
173 M9 0802 003 :Jt 3Jt * :; lfa(44)X4.5 ........... Screw lfa(44)X4. 5 ......................... 2 2 
174 M9 0311 050 m ~ 3 ........................... Washer3 ...................................... 2 2 
175 MS 01AO 572 ':J )I, ., ~ I~ * ............................. Spring .......................................... 2 2 
176 M9 0500 085 0 IJ ;., ~ ............................. 0-rlng .......................................... 1 1 
1n MS 01AO 761 ill ,L., ~ / ····························· Eccentric pin · · •· · •· · ·· · ... ·· · ·· •••• ·• · ·•• ·· · · 1 1 
178 M9 1502 002 • * :; 15/64(28) X12·······"" Screw 15/64(28) X12 ........................ 1 1 
179 MS 01AO 121 ~~ ~ ............................. Outer hook·· .................................. 1 1 

180 MS09AO 950 J:fl ~ iiP .:t v 1'\ - ••••••••••• • •••••••••••••••• 6 Hook clamp ................................... 2 2 
181 MS 01AO 611 t: 7 ..., I~ - ····························· Hook driver········· ········· ............. ···· 1 1 
182 M9 5001 021 ...... PI 'A t-t ;J{ )I, .. M5X16 ················•· Bolt M5XO.BX16 ........................... 1 1 ,/\. 

183 MA 10AO 120 J:fl ~ .............................. Inner hook· .................................... 1 1 
184 MS 01AO 616 J:fl ~ iiP .:t ····························· Hook retaine······ .. ·•··•· .................... 1 1 
185 MA 10AO 123 ;J{ I: / ............................. Bobbin··· ....................................... 1 1 
186 MS 17AO 125 ;J{ I: / 'r - ~ ............................. Bobbin case ......... ·· · ·• .... ·· · ............. 1 1 
187 M9 0853 002 3Jt * :; lfa(40)X4 .............. Screw lfa(40)X4 .. ········"""""'"'"" 2 2 
188 MS01AO 329 ~ * * I*J ............................. Thread guide ................................. 1 1 
189 M9 0001 060 3Jl fi ~ / 4X18 ..................... Pin 4X18··· .................................... 1 1 

190 M9 1222 001 .IC ;1. * :; M5X6 .................... Screw M5X6 ................................. 
191 MS 09AO 740 7 .T. Jj, .. •••• ••• •••••••••••••••••••••a FeH .............................................. 
192 MAOSAO 665 it • ~ ~ ............................. Needle bar holder ................... ······• 
193 M9 1113 030 ~ f* * :; 11f64(40)X7·· .......... Pin screw 11/64(40)X7 .................... 
194 M9 0626 050 l!i ~ ····························· Washer ......................................... 
195 M9 0504 065 E 1'1 ~ ;1. • 4 ····························· Snap ring 4·················· .. ················ 
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[ID X-Y .mf4 
X-Y MECHANISM 

Uillt 
Fig. IS&:J-t: • .. :IS Description Aml Req. 
No. Parts .No. IIA 1- It Ill 

~ ~ 
201 MS OlAO 352 "b 7 ................................. Collar··········································· 2 2 
202 M9 0912 002 3ft * 5J 9f64(40)X8. S ·········· Screw 9/64(40)X8. S ················· ······ 8 8 
203 MSOlAO 407 .f* w fi .............................. Detector discs · · · ··· ·· · ·· · ·· · ·· · ··· ·· · ·· · ·· · · 2 2 
204 M9 5022 095 ~7·:; ~/-7"~-11 (Y)························ Motor complete (Y)························ 1 1 
205 M9 4006 017 1!771' '/I]" ':1 ... M4X16··· ·· ············· Bolt M4X16··································· 9 9 
206 M9 1051 020 ~A7i:f.t.IC;e * 5J M4X8···················· Screw M4X8·················· ·· ············· 8 8 
207 MA lOAD 364 "b ':I 7 IJ ;.. .,. ................................. Coupling ·· ······· ········ ··· ······· ············ 2 2 
208 MS 14A1 390 y m IIJ • ................................ Driving shaft (Y) ······ ···················· ·· 1 1 
209 M9 SOOS 021 ..L. A 7i: # ~ )&, ... MSX40·················· Bolt MSX40········ ··························· 2 2 ~' 

210 M9 0501 053 I~ * m * S··························· Spring washer S · · · · ·· · •· · ·· · ·· · ·· · ·· · ·· · ·· ·· 6 6 
211 M9 OSSO 050 m * S··························· WasherS······································ lS 15 
212 M9 4014 017 ~ ~ 7i: # ;j{ )&, ... M4X18·················· Bolt M4X18··································· 3 3 

M9 401S 017 ..L. A 7i: # ;j{ )&, ... M4X22··· ··············· Bolt M4X22····················· ···· ·········· 1 1 ~' 
M9 5001 017 ..... A 7i: # ;j{ )I,. ... MSX20·················· Bolt MSX20······························ ... ·· 4 4 ~' 

213 MAOBAO 850 y ~ - ~ a ............................... Motor support (Y) · ·· · ·· · · · · ·· ··· · ·· · ··· ·· · · 1 1 
214 MS 14AO 758 "'j' 7 Jr -:1 ... ................................ Bracket········································· 1 1 
215 M9 1001 075 % • § ................................. Ball bearing··································· 8 8 
216 MA lOAt 682 m lb 7 - IJ ............................. Driving pulley ···· ··· ··· ····•··· ·•·········· ·· 2 2 
217 M9 4006 021 "'~7i:#J.I::;C -*5J M4X6···················· Screw M4X6································· 4 4 

0 
218 M9 OS11 065 E M J.l:: )C • 6···· ······················· Snap ring 6···································· 6 6 
219 MS 14A2 454 ~ lb • ................................. Driven shaft··································· 2 2 

220 MA lOAO 682 ~ lb 7 - IJ - .............................. Driven pulley································· 2 2 
221 M9 1400 010 77"Y1'~7* 5J M4X8················ ···· Screw M4X8 ................................. 2 2 
222 MS 14AO n8 y "" )I,. ... ~ .r. ........................ .. ........ Belt clamper (Y) ............................ 1 1 
223 MS 14AO 781 y "" )I,. ... a .............................. Belt holder (Y) · ............................. 1 1 
224 MA08AO S23 Y9.1' ~ ;.. .,. /X J&, ... ............................... Cogged belt(Y) · ............................ 1 1 
225 MAOSAO 390 y m Ill • ................................ Push rod (Y) ................................. 1 1 
226 M9 1002 070 IJ - 7' "'j' -:1 ~ .:L (LMlQ-UU) ............ Bearing LMl o-uu ........ · .......... · ...... 2 2 -
228 MAOBAS 339 y 

"" 
J{ - :fi ............................. Cover plate (Y) ............................. 1 1 

229 M9 4003 017 1! 77-r '/1]" ·:; ... M3X6 .......... .......... Bolt M3X6 .................................... 2 2 

230 M9 S021 095 :X.7 ·;~~/'7"~-9. (X) ........................ Motor complete (X) ........................ 1 1 
231 MAOBAS 339 X 

"" 
/{ - :fi ............................. Cover plate · .................... · ............. 2 2 

232 MA tOAD 390 X m Ill • ····························· Driving shaft (X) ............................ 1 1 
233 MA08AO 957 y • Iii ~ v - ~ (ti::)·· ..................... Fixed race (Y, left) ......................... 1 1 
23S MS 14At 4n ~ ... •:J l'f (Y) ........................ Stopper (Y) ................................... 2 2 
236 M9 4002 017 1!771' '/IJ" ·:; ... M4XB .................... Bolt M4X8 .................................... 8 8 
237 MS 02A4 477 :X. ... ':1 l'f (X) ........................ Stopper (X) ................................... 2 2 
238 M9 0432 038 "f7"Y"(-j-/X* 5J M4X3Q ...... ... ......... Screw M4X30 ................................ 2 2 
239 M9 1003 04S i\. A 7- ':I ... M4 ........................ Nut M4 ......................................... 2 2 

240 MAOBAl S23 X1!1'~ ;.. .,. /X J&, ... ····························· Cogged belt (X) ............................ 1 1 
241 MS 14A1 758 m Ill iltl -:1 7 ~r ·:; ... ............................. Bracket ......................................... 1 1 
242 MS OSAO 957 X • Iii ~ v - :X. ····························· Fixed race (X) ............................... 2 2 
243 MS 14A1 778 "' )&, ... ~ .r. (X)- ....................... Belt clamper (X) ............................ 1 1 
244 MA lOAl 476 :X. ~ ~ ····························· Spacer· ......................................... 1 1 
24S MS OSAO 914 IJ 7 7- (X) ........................ Retainer (X) ....... ........................... 2 2 
246 MS 14A3 957 X • 3 lb v - :X. ····························· Moving race (X) ............................ 1 1 
247 MA08A1 957 y • Iii ~ v - :X. (;6) ....................... Fixed race (Y, right) ..................... ·· 1 1 
248 MS09At 914 IJ :r 7- (Y) ........................ Retainer (Y) .................. · ............... 2 2 
249 MS 14M 957 y • 3 Ill v - :X. ............................. Moving race (Y) ............................ 1 1 

250 MS 02A3 477 ~ ... -:1 It (X) ........................ Stopper (X)· · ................................. 2 2 
251 M9 1401 010 77"Y1' ~7 *:; M4X10 .................. Screw M4X10·· .. ............................ 2 2 
252 MS 14A2 758 t:l11J1lll-:/77 ':1 ... ····························· Bracket· ........................................ 1 1 
253 M9 S007 021 ..L. A 7i: # *' )I,. ... MSX40 .................. Bolt MSX40 ................................... 1 1 ~' 
254 M9 1373 045 ..L. A 7-~' ':I ... MS ........................ Nut MS ......................................... 1 1 

260 M9 4003 021 ..... A 7i: # ~ )I,. ... M4X12 .................. Bolt M4X12·· ................................. 4 4 ~' 
261 M9 0906 002 3ft * 5J 9f64(40)X4. S .......... Screw 9J64(40)X4.S ....................... 4 4 
262 M9 10S8 020 i\.A7i:f.t.IC;e -*5J M4X10 .................. Screw M4X10 ................................ 1 1 
263 M98008 070 M II 5/32"'"'"""'"'"'"'" Steel ball s;32 ................................ 62 62 
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liD ~~tiM· (I) 
WORK HOLDER MECHANISM (I) 

Fig. N::::~- t: 
No. Parts.No. 

301 MAOBAD 509 '.1 v ./ -( t: liHHii .............................. 
302 M9 1109 002 • * ~ 11f64(40)X7 ···· ·· · ··•·· 
303 M9 5005 017 i! 7 7 o( '.1 Jr ·:; 

"' 
M5X10·················· 

304 M9 9001 093 'lvJ{j:7~7-~I-~ ........................ ........ 
305 M9 1109 002 • * ~ ttf64(40)X7····· ·· ··· ·· 
306 MA lOAD 454 • ····························· 
307 MA lOAD 950 v /{ ............................. 
308 M9 4009 021 ..... ~ :1\: 1tt ;J{ )j, .. M4X5···· · ··············· , .... 
309 MA lOAD 72!J 1:: * I) J{ * ............................. 

310 M9 0523 060 ~ :.- ····························· 
311 MAOSAD 910 IJ :.- ".J ............................. 
312 MA lOAl 950 v J< ····························· 
313 M9 1137 015 lJl. * ~ 3: # 11 /64(40) ··· .. ···· ······ ·· 
314 M9 0512 060 ~ 7 ':1 "f t:' :.- 4 ........................... 
315 M9 0550 050 1li • 5······· ..... ....... ...... .. 
316 MA lOAD 352 'JJ 7 ............................. 
317 MAOBAD 454 • ............................. 
318 MS 14A1 950 v J< ............................... 
319 MS 14AD 482 ~ IJ 7 .............................. 

0 320 M9 0511 065 E Ill .1.1; ;f. • 6·········· .. ··············· 
321 M9 0407 050 1li • ····························· 322 M9 1106 004 7 7 "'l' -( * ~ ttf64(40)X20··········· 
323 MA lOAD 72!J 1:: * 1) J{ * ............................. 
324 MAOSAD 267 ~ I ~ ;f. ~ )I- ............................. 
325 MS 14A2 572 ':I Jj, "'l' ~ J{ * ............................. 
326 MAOSAD 416 • • ::::r }... ····························· 
327 MS 09AD 257 ~ I fi ............................. 
328 MS 14AD 802 1§1 IJ .1.1; ;f. ............................. 
329 M9 0615 060 ~ :.- ····························· 

0 

1 1 

Description 

Actuator stay · ··· · ·• · ·· · ·• · ·· · ·· •·•· ·· · ·· · ·· · · 
Screw 11/64(40)X7 ·················· ······· 
Screw M5X10······· .. · ····•· ················ 
Solenoid actuator ·· ·· · ·· ··· ··· · ··· ··· ··· ·· ·· 
Screw 11fi4(40)X7 ··· ·· •··················· 
Shaft············································ 
Lever····· ··············· ··· ··· ······ · ··· ··· ···· 
Bolt M4X5 ............................. ....... 
Spring .... ........ .. ........................ .... 

P1n ......... ......... ....... ..... ... .............. 
Unk·················· ······ ·················· ···· 
Lever ........................................... 
Screw 11fl4(40) .. .............. ......... ..... 
Snap pin 4····································· 
WasherS ............. ... ..... ................. 
Collar············· ······················· ······· 
Shaft ............................................ 
Lever······ ·· ····· ········ ····················· · 
Sleeve·········································· 

Snap ring 6········ ..................... ....... 
Washer ······ ...... .... ..... ......... ........... 
Screw 11f64(40)X20························ 
Spring .......................................... 
Bearing guide···· ..................... ....... 
Helical spring •··· ·· ···· ·· ............ · ... ··•· 
Rubber disc ·· ··•·•·· ··· •· ·•· ··· · ·•• ··· ·•••· · · 
Pressure plate ·•• •· · ·· · •• · ·· ·•· ••• · ·· · .. · ·· ·· 
Guide·························· ················· 
Rod .. ····•••····•·······••· ···•·•·•···•••····••·· 

u•• 
Aml Req. 

i i 
1 1 
4 4 
2 2 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 

1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
1 1 
2 2 
1 1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
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rn ~ :t•• an 
WORK HOLDER MECHANISM an 

Fig. -~:J-t: 
No. Parts .No. 

340 MA tOAD 308 
34t M9 t300 010 
342 MS 14AD 457 
343 MS 14M 601 
344 M99002052 
345 M9 1137 Ot5 
346 MA08AD 266 
347 MA08At 266 
348 M9 9006 063 
349 M9 t055 020 

350 M9 1138 015 
351 MS 14A3 910 
352 MS 14A2 910 
353 MS t4At 572 
354 M9 0943 002 
355 MS t4A2 477 
356 M9 9007 063 
357 MS t4A6 950 
358 MS 14A7 950 
359 MS t4A1 72!3 

360 MA04AD 455 
361 MA04AD 454 
362 M9 1002 070 
363 MS08AD 692 
364 M9 5003 021 
365 M9 0550 050 
366 M9 5001 021 
367 MA tOAD307 
368 MA tOAD 742 
369 MS t4A5 601 

~ # * ~ 
IJ / 7 
IJ / 7 
'':) Jj, ~ ~ J{ * lJl. * ~ 
A 1- •:J J'( 

~ # 1:' / 
~ .J: v J{ 

liP .J: v J{ 

1::: * IJ /{ * 
till ::t .J: 

till 
•J=77":J~.:J.. 
.. §1\?~/"f 
~ 1'i :it # ;J{ Jj, 1-
m * ~ 1'i :it # ;J{ Jj, 1-
liP .J: • 1*.1 
7 ~ 
~ .J: 1li # fi 

Description 
OMit 

Aml Req. 

i ~ 
............................. Work holder arm ··· ························· t 
M3X6 ···················· Screw M3X6 ································· t 
····························· Slider··· ·· ······ ································ t 
····························· Adapter·············· ························ ·· t 
·· · ··· ·· · ·· ··· · ·· · ·· · ·· · ··· ·· Wave washer ....... ························ ·· t 
11/64{40) .. ······· ········ Screw 11/64{40) ················ ······· ··· ···· 2 
{:6)······· .. ·············· Lever {right) ································· 1 
{ti::)··· ·· .. ················ Lever {left)······························· ·· ·· t 
·····························Pin····· .......................................... 2 
M4X4 ···················· Screw M4X4 ································· 6 

t 
t 
1 
1 
t 
2 
1 
t 
2 
6 

11f64{4Q) .. ······· .. ······ Screw11f64{40)························· ..... 4 4 
••••••••••••••••••••••••••••• Unk•• ••••oo •• •••••••• •• •• • ••• •••• ••• ••••••••••••• 2 2 

····························· Link·············································· 2 2 
········· ········ ····· ·· ·· · ·· Helical spring ·········· ····· ················· 2 2 
9f64{40)X6····· ······ ·· Screw9/64{40)X6·························· 4 4 
·· · ·· · ·· · ·· · ·· ··· ···· ··· ·· · ·· Stopper ·· · ·· · ·· · ··· ··· ·· · ·· ··· · ·· ··· · ·· · ··· ·· ·· 2 2 ····························· Pin·····.......................................... 2 2 
{;6) ....................... Presser lever {right)....................... t t 
{ti::) ....................... Presser lever {left) ························ t t 
····························· Spring ·········································· t t 

· · · ·· .. · · ·· ·· · · ·· · ··· ·· · ·· · ·· Bracket ... ······· ... · .. ········ ... ·············· t t 
·····························Shaft·················· ·························· 1 t 
LMtD-UU ··············· Bearing LM1Q-UU ·························· t 1 
··· ··· ··· ·· · ·· ··· · ··· · · · ·· · ·· Bearing housing .... ························· t t 
M5Xt2 ··············· ··· Bolt MSXt2.................... ............... 2 2 
5 · ·· · ·· · ·· ··· · ·· · ·· · ··· ··· ·· Washer 5 ··· ··· ···· ·· · ··· ·· ··· ··· · ··· ··· ·· · ·· · · 2 2 
M5Xt6 ·················· Bolt M5Xt6··································· 2 2 
··· ··· ··· ·· · ·· · ·· · ·· · ·· · ·· · ·· Work holder guide ··· ·· · ····· ··· · ·· · ··· ·· ·· t 
····························· Plate················ ··· ························· t 
··· ··· ··· ·· ··· ··· ···· ··· ··· ·· Clamp foot · ··· ···· ··· ··· ·· ··· ··· · ········· ·· · · t 

370 M9 4003 021 ~ 1'i :it # ;J{ Jl- 1- M4Xt2 ·················· Bolt M4Xt2 ................................... 2 2 
371 M9 4002 02t ~ 1'i :1\: # ;J{ Jl- 1- M4X16 ·················· Bolt M4Xt6······............................. 4 4 
372 M9 045t 050 & * 4··························· Washer4 ······································ 2 6 
373 MS 03AD 196 tit • jj; fi ····························· Clamp stopper..................... .......... 2 
374 M9 4009 021 ~ 1'i :it # ;J{ Jl- 1- M4X5···················· Bolt M4X5 ···································· 2 
375 MA 05AD t05 1111 .J: ............................. Clamp frame·················· ··············· 1 
376 MA OSAD 272 ~ 'J fi ··· · ·· ·· · ·· · ·· · ·· ··· · ··· ··· ·· Feed plate · · ·· · · · · ··· ·· · ·· ··· ··· · ··· ··· ··· ·· ·· t 3n MS 14AD t96 tit • jj; fi ····························· Plate stopper................................. 1 t 
378 M9 5027 021 ~ ~ !it # ;J{ Jl- 1- M5X8 .................... Bolt M5X8 ···································· 2 2 
379 M9 3006 021 ~ 1'i :it # ;J{ Jl- 1- M3X6 .................... Bolt M3X6 .................................... 2 2 

380 MA08A1 454 
38t M9 1139 015 ~ # 

390 MA04AD 154 ~ .r. 
391 MA04AD 742 7 
392 MS 0180105 liP 
393 MS01B1 105 liP 
394 MA04AD 272 ~ 
395 MA04AD 266 1111 .J: 
396 MA04A1 266 liP .J: 
397 MA04AD 476 A "'': 

till 

* ~ 

• 1*.1 
~ 
.J: 
.J: 

IJ fi 
v J{ 

v J{ 

"ft 

............................. 
11 164{40) ················· 

............................. 
····························· 
{ti::)······················· 
{:ti)······················· 
····························· 
{ti::)······················· 
{:ti)··· ···················· 
····························· 

1 3 

Shaft·················· ·························· 
Screw 11 /64{40) ······························ 

Work holder guide ·· · ·· · ·· · ·· ··· · ·· · · · · ·· · · 
Plate········································ ···· 
Clamp frame {left)························· 
Clamp frame {right) · ·· · ·· ··· · · · · ·· · ·· · ·· · · 
Feed plate···································· 
Presser lever {left) ························ 
Presser lever {right) ..................... ·· 
Spacer···· ········· ····························· 

t 
2 

t 
2 
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THREAD TRIMMING MECHANISM 

u•• 
Fig. U:J-1' • &. 1S Description Amt Req. 
No. Parts .No. 

401 M9 1110 002 lit * :; 11f64(40)X8 ............ Screw 11f64(40)X8 ····················· ···· 1 1 
402 MA 16EO 746 7 v ~ ~ :1 Jl- ., 1' -\' (Ill)······················· Flexible wire complete ·· ··· · ··· ··· ··· ·· ·· 1 1 
403 MS01A1 572 ':I )I,. "':( ~ J< * ····························· Spring······················ ···················· 1 1 
404 MS 01AO 348 1J J.. *' ............................. Shaft············································ 1 1 
405 M9 5003 021 7\. ~ 7\: # ;Jf Jl- 1- M5X12····· · ············ Bolt M5X12·································· · 1 1 
406 MS01A3 352 1J ., ····························· Collar··········································· 2 2 
407 M9 5004 021 7\.~:ii:#li:;C -*:J MSXS···················· Screw MSXS···························""" 4 4 
408 M9 1608 005 • st: .11: )C * :; 1/4(40) ................... Screw 1f4(40) ................................ 1 1 
409 M9 1620 045 7 •:J 1- 1f~(40) ··················· Nut 1f~(40) ···································· 1 1 

410 MS01EO 430 * ~ f'F Ill Jlil ............................. Crank complete · ··· ·· · ·· · ·· ··· ··· · ··· ····· ·· 1 1 
411 M9 5003 021 ...... 

~ 7i: # ;Jf Jl- 1- M5X12·················· Bolt M5X12··································· 3 3 "' 412 M9 1003 045 7 •:J 1- M4························ Nut M4 ········································· 4 4 
413 M9 0401 053 /{ * & * 4··························· Spring washer 4 · ·· · ·· · ·· ··· ··· ···· ··· ····· ·· 4 4 
414 M9 0450 050 & • 4··························· Washer4 ······································ 4 4 
415 M9 0001 095 tJ - ~ 1) 'j V ./ -{ t: (*-ij)IJ)••••·•••••••••••• Rotary solenoid······················· .. ····· 1 1 
416 MS 14A3 601 'j v.l 1' t:ll!tt-t• ............................. Solenoid adapter···························· 1 1 
417 M9 1101 015 Ji # • * :; 11/64(40)················· Screw 11 /64( 40) · · ··· ··· ·· ··· ··· ···· ··· ·· · ·· · · 1 1 
418 M9 0408 037 SW-PW-P-T"'<-* :; M4X12 ·················· Screw M4X12································ 3 3 

420 M9 1104 045 7 .., 1- 11f64(40)················· Nut 11/64(40) ·································· 1 1 
421 MS OlEO 351 1J J.. let • llil (Ill)······················· Cam follower complete ·· ··· · ··· ··· ·· · ·· · · 1 1 
422 MSOlEO 975 tl •:J " :r. ~ t: (Ill)······················· Connecting link complete ... ............. 1 1 
423 M9 2074 045 7 •:J 1- MS························ Nut M5 ········································· 2 2 
424 MS 08AO 7<ll /{ * • ····························· Hook············································· 1 1 
428 M91011 095 tl-~1)-jl;./-{ t: (M)(*.:I.JL-;C )········ Rotary solenoid complete············ .... 1 1 
429 MA20AO 603 'j v.l 1' t:lll!.#-9 ····························· Solenoid adapter···························· 1 1 

430 MS 01A2 572 ':/ )I- "':( ~ /{ * ............................. Spring·········································· 
431 MA lOAO 601 Jill. # • ····························· Bracket········································· 
435 M9 1112 002 • * :; 11f64(40)X12··········· Screw 11 /64(40)X12························ 
436 MS07AO 228 • ····························· Crank····················· .. ·······•············ 
437 MF 90AO 361 • 7 • ............................. Bracket········································· 
438 M9 5003 021 ...... ~ 7\: # ;Jf )I,. 1- M5X12·················· Bolt M5X12··································· "' 439 M9 0501 053 /{ * & • 5··························· Spring washer 5 · ··· ········· ····· · ·· · ··· ·· ·· 

440 M9 0550 050 ll! * 5··························· WasherS······································ 1 1 
441 MS 01A1 392 ;1. ~ I! Iii llil ............................. Knife driving crank ··· ·· · ·· ··· ··· · ·· · ·· · ·· · · 1 1 
442 M9 1109 045 7 .., 1- 11 /64(40)··· .. ············ Nut 11/64(40) ·································· 1 1 
443 MS 01A2 392 ;1. ~ II! Ill IIi ............................. KnHe driving crank ··· ·· ··· · ·· · ····· · ·· · ·· ·· 1 1 
445 M9 0101 017 Ji # ;Jf Jl- 1- 11 /64(40)················· Bolt n/64(40) ································· 2 2 
446 M9 1108 001 .11: )C * :; 11f64(40)X5.5 ········· Screw 11f64(40)X5.5 ······················ 1 1 
447 M9 1104 045 7 •:J 1- 11 /64(40)················· Nut 11 /64(40) ·································· 1 1 
449 M9 1510 002 • * :; 1Sf64(28)X12··········· Screw 1Sf64(28)X12························ 2 2 

450 MS01M 454 .. ............................. Shaft············································ 

0 451 MS 14A3 603 lilt # s ............................. Bracket········································· 
452 MA08EO 975 tl •:J " :r. ~ t: <&>······················· Connecting link complete················ 
453 M9 1101 017 m: # ;J( )I- 1- 11 /64(40)··· ·············· Bolt 11/64(40) ································· 
454 MS01A3 392 )C ~ II! Ill IIi ............................. Knife driving crank························· 
455 M9 1214 015 Ji # • * :; 3!1&(28)·················· Screw 31J&(28) ............................... 
456 MS01A5 454 •:J J<. # ill ............................. Stepped pin ·· · ·· · · · · ·· · ·· · · · · · · · · · · ··· ·· · ·· · · 
458 M9 0513 065 E 12 .11:. )C .. 2.5························ Snap ring 2. 5············· ··· ············· ·· ·· 
459 M9 1136 015 Ji # llt * :; 11f&<~(40)················· Screw 11/&<~(40) ······························ 

460 M9 6004 052 ;.i 1!1! • 6··························· Wave washer 6 ···························· ·· 1 1 
461 MS 0380 838 8 Ill )C ~ (&)······················· Movable knife complete .................. 1 1 
462 M9 0906 003 iL • * :; 9f64(40)X3. 2 ·········· Screw 9/64(40)X3. 2 ······················· 2 2 
463 MS 14AO 838 Ill :It )C ~ ····························· Fixed knife · ··· · ·· · ··· · ·· ·· · ·· · ·· · ·· · ·· · ·· · ·· · · 1 1 
464 M9 1127 015 3 # .. * :; 11 /64(40)················· Screw 11 /64(40) ······························ 1 1 
465 M9 0802 002 • * :; 1/a(44)X7 ·············· Screw 1/a(44)X7····················· .. ····· 2 2 
466 MS 03A1 910 IJ ~ '.l ····························· Unk·············································· 1 1 
467 MS 14A1 620 71' tl ~'.l ., ~7 NK-4N··················· Nylon clamp NK-4N ····················· ·· 1 1 
468 M9 1054 004 SW-PW77 "':( 1'-* :l M4X8···················· Screw M4X8················ ··········· ...... 1 1 
459 M9 1222 001 .11: ;1. * :; M5X6···················· Screw M5X6································· 1 1 

470 MF 36AO 750 :1 .., ~ .:1 ............................. Holder·········································· 
471 MA08AO 500 =r J.. & ............................. Rubber plug ·· · · · · ·· · ·· · ·· ··· · ·· ··· · ·· · · ·· ·· · · 
472 MN72A1 750 :1 •:J ~ .:1 ····························· Pipe············································· 
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PRESSER BAR LIFTING MECHANISM 

a•• 
A g. 81!&.~-t: i6 .. ~ Description Amt. Req. 
No. Parte .No. aa ..... 

i I 
501 M9 3220 035 ''J "':{ ~ * :; ............................. Thumb screw································· 1 
502 M9 3202 047 7 7 

"' 
.............................. Nut··············································· 1 

503 MS03AO 703 • I*J • ............................. Pressure rod···························· ···· ·· 1 
504 M9 0551 050 l1i * 6··························· WasherS······································ 2 
505 MV01AO 259 ''J )I, "':{ ~ /{ * ····························· Herlcal spring ......................... •• ··•·· 1 
506 MA05AO 265 ~ :t • ~ ~ ............................. Presser bar lifting bracket··············· 1 
507 M91506 001 .11; ;1. * :; 15/64{28)X6 •·•••••·••·· Screw 15/64{28)X6 ·······••••••·•••·••·•··· 1 
508 MG30BO 267 ~ :t • ;1. ~ )I, ............................. Bush············································· 1 
509 M9 1102 001 .1.1: ;1. * :; 11 /64{40)X8··· ········· Screw 11f64{40)X8 •··••····•·••••·••·••··•• 1 

510 MS03AO 262 1111 :t • ............................. Cloth presser bar • • ••• •• • ·• • ·· · ·· · ·• • •· · •• • · 1 
511 M9 0922 002 3ft * :; 9f64{40)X8 ............. Screw 9f64{40)X8 .......................... 1 
512 MV30AO 256 '*' ~ :t ............................. Cloth presser foot ........................... 1 
513 M9 1109 002 • * :; 11/64{40)X7· ........... Screw 11 /64{40)X7 ......................... 2 
514 MG30AO 154 • I*J * 

............................. Guide plate .................................. · 1 
515 MG30B1 222 * ..:z.. '" ;1. ............................. Thread releasing cam ............. · ....... 1 
516 M9 0415 060 * ..:z.. }I, ;1. ~ ;., ............................. Thread releasing pin ...................... 1 
517 M9 1225 015 3: r.t * :; 3/ts{28) .................. Screw 31ts{28) ............................... 1 
518 MAOBAO 252 ~ :t ..1:. If v J{ - ............................. Uftlng lever ............... · ................... 1 
519 M9 0511 065 E If .11; ;1. • 6 ........................... Snap ring 5 .................................... 1 

0 520 MAOBAO 601 Ill # ti .............................. Setting plate ................................ ·· 
MA04A1 742 7 ~ ............................. Cover ........................................... 

521 M9 1112 030 ~ '* * :; 11 /64{40) ................. Screw 11/64{40) .............................. 1 
522 MA08AO 950 v J< ····························· Lever ........................................... 1 
523 M9 5001 021 ...... 1lt :it # ;J{ }I, 

"' 
M5X16 .................. Bolt M5X16 ................................... 1 , .... 

524 M9 1009 095 c-~•J--:Jv./1' r .............................. Solenoid actuator ........................... 1 
525 M9 0607 050 1!1! * 6 ........................... WasherS ...................................... 2 
526 M9 0601 053 /{ * l!i * 6 ........................... Spring washer 6 ............................. 2 
527 M9 1571 045 7 ".I 

"' 
M6 ........................ Nut M6 ......................................... 2 

528 M9 4001 017 i! 77 -( ':IT ';J 

"' 
M4X10 .................. Bolt M4X10 ................................... 4 6 

529 MA05A0425 '% :t • ............................. Guide pin ...................................... 1 

530 MF 10AO 325 1lt IIi ............................. Square block ................................. 
531 MAOSAO 411 ~ c ............................. Roller ........................................... 
532 M9 0504 065 E Ill .1.1: :f. • 4 .......................... Snap ring 4 .................................... 

551 M9 1268 015 • * :; 3:# ....................... Screw ........................................... 1 
552 MA05AO 950 v /{ .............................. Lever ........................................... 1 
553 MA05AO 601 Ill # ti ............................. Guide plate ................................... 1 
554 MA05AO 359 jj 1' t: ............................. Guide plate ................................... 1 
555 M9 5002 017 i! 77 -( ':IT •;J 

"' 
M5X12 .................. Bolt M5X12 ................................... 2 

556 MS 14AO 780 * )I, ~ ····························· Holder .......................................... 1 
557 MA05E1 740 7 :I: )I, 

"' 
M ti. ............................. Felt oil braid .................................. 1 

558 MS03A2 780 * )I, ~ ............................. Holder .......................................... 1 
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Rg. 
No. 

600 
601 
602 
603 
604 
605 
606 
607 
608 
609 

610 
611 
612 
613 
614 
615 
616 
617 
618 
619 

620 
621 
622 
623 
624 
625 
626 
627 
628 

650 
651 
652 
653 
654 
655 
656 
657 
658 
659 

660 
661 
662 
663 

WIPER & SYNCHRONIZER 

U::~-t: 
Parts .No. 

MA '2IJAO 486 
M9 1054 004 
M9 1057 004 
MF 40E2 484 
M9 4003 099 
MAOSAO 485 
M9 7082 095 
MA35A5 339 
M9 1007 045 
MS02A4 476 

MS03A1 530 
MS03A3 980 
M9 1057 0'2D 
MS 14AO 982 
MS 03EO 981 
M9 0802 003 
MS02EO 983 
MS03AO 476 
M9 0856 004 
M9 0316 050 

M9 0875 045 
M9 0307 053 
M9 0409 050 
M9 0006 095 
M9 0909 003 
MA05AO 339 
M9 0401 053 
MAOSAO 509 
MAOBA1 484 

MA04EO 519 
MA04AO 982 
MA04AO 950 
MS 01A7 910 
MA04AO 981 
MA04AO 980 
M9 1054 004 
M9 0802 003 
M9 0930 015 
M9 0901 045 

M9 0920 002 
M9 0931 015 
MA35A5 339 
M9 1056 004 

"' aa Description 

A -( ·:; 7 1J 1'< - ............................. SWitch Cover................................. 1 
SW-PW"f7 -:t-( * :J M4X8 ...... .............. Screw M4X8................................. 6 
P 7 ~ ~ :1 M4X20 .................. Screw M4X20................................ 2 
ill Ill A -< ·:; 7 DS-Q35 .................. Toggle switch................................ 1 
7 -( C ;... ~ IJ ':1 "f' HP-3N ................... Cord holder HP-3N .... .......... ...... .... 1 
A -( ·:; 7 'it ...... .. .... .. ...... ... .... .. SWitch adapter·.............................. 1 
::J I' (li) ....................... Cable assembly............................. 1 
'iJ 1< ............................. Cover........................................... 1 
7 ·:; 1- M4 ............ ··· · ··· .. ·.. Nut M4 ........................ · ............... · 1 
A ~ it 011) ....................... Spacer (small).............................. 1 

'7 -( It - • 
'7 -( It 
:tt~:ie#li:.;C~:J 
., -( It - 'it 
., -( It - • 

it ljt * :; 
'7 -( It - 1m Ill Ji 
A ~ it 
"f' 7 -:r -( * :; • * 
7 ·:; I-
I< * m * 
m * C-91)-'.IJ.;.I-( t: 
it ljt * :; 
1J I< 
I< * s * '.1 v .I -( t: 'it 
~;1(9;..-A-( ·:;"T 

'.1 v .I -( t: 
., -( It - Jill#~ 
v I< 
IJ ;., ~ 
'7 -( It - J& 
., -( It 

SW-PW "f 7 -:t -( * :/ 
it ljt * :; 
ljt * :; J.i # 
7 ·:; 1-

·· · · · · .. · .. · ·• · ·• · ·· · ·· · ·· · ·· Wiper shaft····· .. ······· .. ···••·•···•··· .... ·· 
............................. Wiper .......................................... . 
M3X4 .................... Screw M3X4 ................................ . 
.. · .............. · ........ ·.. Wiper adapter ........... · .. · .. · ............ . 
........ · .. · ........ · ...... ·· Wiper crank ................... · ............ .. 
1/e(44)X4.5 ........... Screw 1/e(44)X4.5 ........................ . 
.. · ··· .................... ·.. Driving crank .... · ........................... . 
(:11:)· ...................... Spacer (long) .............................. .. 
M3X6 .................... Screw M3X6 .......................... ······· 
3··················· ........ Washer3 ..................................... . 

M3 ........................ Nut M3 ....................................... .. 
3 · .. · .. · ·· ... · ...... · · · ·· ... Spring Washer 3 ............... ·· .... · ·· .. .. 
4 ........................... Washer4 .................................... .. 
............................. Rotary solenoid ............................ .. 
9/64(40)X6 ............. Screw 9f64(40)X6 ......................... . 
............................. Cover········ .................................. . 
4 · ··· ......... ·· · ··· ... ·· · ·· Spring Washer 4 ·· ···· .. ··· ··· .... ·· · ·· · ·· · · 
•·• ··· ..... ··· · ·· ··· · ··· ... ·· Solenoid adapter .. ···· ..... ··· ...... ········ 
............................. SWitch ........................................ .. 

(Iii)······· ................ Rotary solenoid.............................. 1 
................. ............ Wiper adapter ........................... ·•·· 1 
............................. Lever........................................... 1 
............................. Unk.............................................. 1 
.............. · .. · ·· · ·· · ... .. Wiper holder .... · .. · .. · ........ · ·· · ·· · ... .. .. 1 
............................. Wiper········................................... 1 
M4X8 .................... Screw M4X8 ................................. 2 
1/e(44)X4.5 ........... Screw 1/e(44)X4.5··....................... 2 
8/64(40) .................. Screw 1/64(40) ............................... 2 
9/64(40)········ .......... Nut 8/64(40) ................................... 4 

lit ~ :; 9!64(40)· ................. Screw'/64(40)· .. ···· ........................ 1 
lit * :; J.i # 9f64(40)X5.5 .......... Screw9/64(40)X5.5 ....................... 1 
1J 1< ............................. Cover ........................................... 1 
SW-PW "f 7 -:t -( * :/ M4X10 .................. Screw M4X10................................ 2 

l 
1 
1 
1 
1 
4 
1 
1 
2 
4 

2 
2 
2 
1 
2 
1 
2 
1 
1 

808 MA 20EO 406 ~ 1:1:1 fi · · · ·· · · · · .... · · · · ···· ·· · ·· · ·· Detector complete .. · ·· ··· ... · .. · ..... · .. · · 
680 MS 14A1 802 (§] •J .11:. ;C ............................. Stopper ....................................... . 
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[j) ~;m.~~ 
LUBRICATION & X-Y DETECTOR MECHANISM 

n•• 
Fig. N:J-t: ss .. ~ Description AmL Req. 
No. Parts .No. AA 

Iii It: 
~ ~ 

701 MS 14A0740 7 :r. )II 1- ............................. Felt·· ............................................ 1 1 
702 MS01A9 796 * Jll ~ ............................. Holder .......................................... 1 1 
703 MSOlAO 740 7 :r. )II 1- ····························· Felt .............................................. 1 1 
704 MS 14A4 688 J't -( 7 ............................. Pipe ............................................. 1 1 
705 MS 14AO 148 1:: ~ ............................. 011 braid ....................................... 1 1 
706 M9 1058 004 SW-PW77'?-f ~~ M4X6 .................... Screw M4X6 ................................. 5 5 
707 MS03A1 741 7 :r. Jl- 1- jill .r. ............................. Holder .......................................... 1 1 
708 M9 1107 002 lJt ~ ~ 11f&e(40)X5.5 ......... Screw 11f&e(40)X5.5 ...................... 2 2 
709 MS 14AO 780 * )II ~ ............................. Holder .......................................... 1 1 

710 MS01A1 740 7 :r. )(, 1- ............................. Felt .............................................. 
711 MS 14A4 148 1:: ~ ............................. 011 braid ....................................... 
712 MS 14AO 688 J't -( 7 ............................. Pipe ............................................. 
713 MS 14A4 780 * )I- ~ ............................. Holder .......................................... 
714 MS 14A6 688 J't -( 7 ............................. Pipe ............................................. 
715 MS 14A7148 1:: ~ ····························· 011 braid ....................................... 
717 MS03A2 780 * )(, ~ ............................. Holder .......................................... 
718 M9 1110 002 lJt ~ ~ 11f&e(40)X8 ............ Screw 11f&e(40)X8 ......................... 
719 MF 60AO 742 7 ~ ····························· Cap .............................................. 

720 MF10A2 740 7 :r. )" 1- +7X8 .................... Felt +7X8 .................................... 1 1 
721 MS 14A1 740 * )II ~ ................................ Holder .......................................... 1 1 
722 MS 14A1 620 71 c ;... '7 7 /7 NK-4N ................... Nylon clamp NK-4N ....................... 2 2 
723 MS 14AO 688 J't -( 7 ............................. Pipe ............................................. 1 1 
724 MS 14A1 148 1:: ~ ............................. Oil braid ....................................... 1 1 
725 MS 14A1 688 J'( -( 7 ............................... Pipe ............................................. 1 1 
726 MS 14A2148 1:: ~ .................................. Oil braid ....................................... 1 1 
727 MA08A1 780 * )" ~ ............................. Holder .......................................... 1 1 
728 MS 14A4 620 7-f c ;... '7 7 /7 NK-8N ................... Nylon clamp NK-8N ....................... 1 1 
729 MS 14A3 620 71 c ;... '7 7 /7 NK-7N ................... Nylon clamp NK-7N ....................... 2 2 

730 MS 14AO 620 7-f c /'7 7 /7 NK-5N ................... Nylon clamp NK-5N ....................... 6 6 
731 MS 14A2 620 7-f c ;... '7 7 /7 NK-3N ................... Nylon clamp NK-3N ....................... 1 1 
732 MS 14A2 688 J't -( 7 ............................. Pipe ............................................. 1 1 
733 MS 14A3148 1:: ~ ............................. Oil braid ....................................... 1 1 
734 MS 14A7 688 J't 1 7 ............................. Pipe ............................................. 1 1 
735 MS 14A8148 1:: ~ ................................ Oil braid ....................................... 1 1 
736 MN lOAD 135 jdj !! KB-30 .................... Oil window KB-30 .......................... 2 2 
737 MS 1480 688 J't -( 7 ····························· Pipe ............................................. 1 1 
738 MS 1481 688 J't -( 7 ............................. Pipe ............................................. 1 1 
739 MS 1483 688 J't -( 7 ····························· Pipe ............................................. 1 1 

740 MS 1480148 1:: ~ ····························· Oil braid ....................................... 
741 MS 14A5 688 J't -( 7 ............................. Pipe ............................................. 
742 MS 14A6148 1:: ~ ............................. Oil braid ....................................... 
743 MS 1482688 J't -( 7 ............................. Pipe·· ........................................... 
744 MS 14A9148 1:: ~ ····························· Oil braid ....................................... 
745 MS 14A3 688 J't -( 7 ............................. Pipe ............................................. 
746 MS 14A5148 1:: ~ ............................. Oil braid ....................................... 
747 MS 14A3 780 * )" ~ ............................. Holder .......................................... 
748 MF 60A5 740 7 z )II 1- +14X15 ................. Felt +14X15 ................................. 
749 MS01A1 408 ~ tf:i • llll # f:t (Y) ........................ Detector bracket (Y) ...................... 

750 M9 5001 096 7 I) ;... 1- ~ • (Y) ........................ Control circuit unit (Y) .................... 1 1 
751 MS0180603 it ;f. 1- ............................. Supporter ...................................... 3 6 
752 MA04AO 601 Ill. f.t • (X) ........................ Detector bracket (X) ...................... 1 1 
753 M9 0857 004 SW-PW77 ":I-f~~ M3X12 .................. Screw M3X12 ................................ 6 6 
754 M9 0813 004 SW-PW7 7 "? 1 ~~ M3X16 ................... Screw M3X16 ................................ 1 1 
755 M9 0812 004 SW-PW77"?1~~ M3X20 .................. Screw M3X20· ............................... 2 2 
756 M9 7309 099 ~ tf:i II ::J - t: ····························· Detecter cable .............................. 1 1 .. 757 MAOBAO 780 * )II ~ . ............................ Holder ........................................ .. 1 1 
758 M9 1001 096 7 1) ;... 1- ~ • (X) ........................ Control circuit unit (X) .................... 1 1 
759 M9 1054 004 SW-PW77'?1*~ M4X8 .................... Screw M4X8 ................................. 14 14 

760 M9 1059 004 SW-PW77"?-f * ~ M4X12 .................. Screw M4X12 ................................ 2 2 
761 MF 80AO 780 * )II ~ ····························· Holder .......................................... 1 1 
762 MA08A2 780 * )(, ~ ............................. Holder .......................................... 1 1 
763 MA05AO 740 7 :r. )(, 1- ............................. Felt .............................................. 1 
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fi2 itlmt~M 
CONTROL BOX 

Fig. ill&:~- t: 
No. Parts. No. 

I PLK-AOSPFI 
Cl MB 05A2 CPU 

MB OSPO ROM 
C2 MB lOAO PMD 
C3 MB 35AO FDD 
C4 MB lOEO FAN 
cs MB 20EO PAL 
cs MB 20E1 PAL 
C7 MB lOAO F&N 
cs MB 4SEO 499 
C9 MA3SAO 742 

ClO M9 0434 037 
Cll MA 16A1 742 
C12 M91007035 
C13 MB 35AO PSW 
C14 MB 3SA1 PSW 
C15 MA lOAO PSW 

C16 MA 10A2 TRN 
C17 MA 10V4 TRN 
C18 MA 10M TRN 
C19 MB 2025 MSJ 

C20 MB 2225 MSI 
C21 M8 4021 MSI 

C22 MB 1066 MSJ 
C23 M8 1266 MSI 
C24 M8 2036 MSI 
C25 MB 2336 MSi 
C26 MB 2510 FUS 
C27 M8 6005 FUS 
C28 MA lOAO 485 
C29 MA lOAl 485 

C30 MA lOAl 601 
C31 MAOSAO 483 

I PLK-AOSBTI 
Cl M8 tOEO FAN 
C2 MA04EO 499 
C3 MB lOAO PMD 
C4 MA04A3 CPU 

M8 04PO ROM 
cs MA04A2 742 
C6 M91007035 
C7 MS02AO 718 
CB M8 3SAO ROM 
C9 MA04AO ROM 

ClO MA04AO 742 
C11 MA04AO 803 
C12 M9 0434 037 
C13 M9 1001 091 
C14 MB 6005 FUS 

ClS M8 10A2 TRN 

C16 MB 10M TRN 
C17 MB OBM TRN 
C18 MB 2025 MS2 

C19 M8 2036 MS2 

C20 M8 1066 MS2 
C21 MA04AO PSW 
C22 MA 04A1 PSW 
C23 MA04A2 PSW 
C24 MA04A3 P&N 
C25 MA04A4 PSW 
C26 MA04A5 PSW 
C27 M9 011S 099 
C28 MA04AO 485 
C29 MA 10A1 601 

~ I) ;, .. • 

.. -
fi 

:.- ~ 7 J... EP-ROM 
~ 1) ;, .. • fi 7 c ':1 1::' -{ t: 7 { /{ 
•4. 
IYJ !II 7 7' ;, 

• 1'1' J"( * )" 

• 1'1' J"( * )" 
7 ':I .. ~ { -:1 7-
ltiJ • • 7 ~ 

SW-PW-P 7 /'\ * :; 
7 ~ 
.:I. 1) -\1 * :; 

• ~ ~ { ':I 7-

• • ~ { ·:; 7-• • ~ { ·:; 7-

.. 7 ;, ~ .. 7 ;, ~ .. 7 ;, ~ 

• i6 II M 5 

• Bl II M 5 

• Bl II M u 

• m II M 5 • Bl 1111 M II • m 1m M 5 • Bl 1111 M II 
1:: .:L X 
1:: .:L X 

• • ;J{ •:J ~ ~ • • ;J{ ':I ~ ~ 

Jill # fi 
~ ~ ;., t: 

* !II 7 7' ;., 
M • • ~ IJ ;., .. • fi ~ IJ ;., .. • fi ~ ~ 7 J... EP-ROM 
s w 7 ~ 
.:I. IJ -\1 * ~ R 0 M 
R 0 M 
R 0 M 

7 ~ 
l! 

SW-PW-P T /'\ * :; 1:: .:L X 
1:: .:L X 

.. 7 ;., ~ 

.. 7 ;., ~ .. 7 ;., ~ 

"!t-'?J(..IJv-~=':1 1-

"!t-'? JJ.. 'J v-~= ·:; t-

iJ'-'? Ja.. IJ v-~= ':1 t-

• ~ ~ { •:J 7 

• • ~ { •:J 7 

• ~ ~ ;( •:J 7-

• il ~ { •:J 7 • ilJ ~ { •:J 7 

• ilJ ~ { •:J 7-
li!.M ~ ~ { •:J 7 

• ilJ ;J{ ·:; ~ ~ 
lllZ # • 

Description 

PLK-A2-CPU·········· Circuit bord PLK-A2-CPU ·· ······· ········ 
··········· ·•· ·•·•··· ······ •· System EP-ROM············ ·· ··············· · 
PLK-AlO-PMD········ Circuit bord PLK-AlQ-PMD ••·•···•······· 
YD-701-6030 .. ········· YD-701-6030 Floppy driver················ 
MMF-Q6012DL-F···· Fan MMF-Q6D12DL-F ....................... 
("'Jt) .. ·················· Operation panel (Japanese)······· ·· ···· 
(~Jt)· .. ················· Operation panel (English)················· 
· · · · · · · · · ·· · ·· · · · · · ·· ·· · · · · ·· Foot switch········· ·························· ··· 
•··•····•········••·········· Control box······································ 
··•··· ·•· ····•··•···· ······ ·· Control cover··································· 

········ ··· ·········· ········ Screw····· ········································ 
( 7" ~ •J J!,.:fli) •·••••••••• Cover············································· 
N-1M4XB······· .. ··••·• Screw N-1M4XB··· ··· ························ 
(~)OR2-FR-18······ Power switch (red) OR2-FR-1B········· 
(al)OR2-FG-1A······ Power switch (green) OR2-FG-1A····· 
(8)( ~ 1J1Mtlq)h) Power switch (green)OR2-FG-2········ 

OR2-FG-2 
ACIIXJn IM3l!MJ/2201230J2«1 Transfarner ACI 00111 0/120/200!220/2301240 
Aelro(MEF, VDE)/380/«ll/415 Transfarner AC3BO(MEF, VDE)/380/400/415 
AC220/3B0/41S ·······• Transformer AC220/3B0/41S ··••••·····••·· 
3+ AC2001220V · · · · ·· Magnet switch 3 t AC2001220V • •· · ·· · ·· · 

3 + AC220/380/415V ·· · ·· Magnet switch AC220/380/41SV · •· · ·· ·•· · 
3+ AC3BO(MEF, VDE) Magnet switch 

/380/400/415V 3 t AC3BO(MEF, VDE)/380/400/41SV··· 
1 + ACt OOV ....... ·· · •· Magnet switch 1 + ACl OOV ... · ·· · .. · ·· · ·· · 
1 + AC120V • ·• · •· · ·· · ·· Magnet switch 1 + AC120V .. ·•• ·· · .. • •· · ·· • 
1 + AC200/220V •· · ·•· ·• Magnet switch 1 + AC200/220V .. ·· · ·• · ·· · 
1 + AC200/230/1.40V · · · · ·· Magnet switch 1 + AC200/2301240V • ·· · ·· · 
AC250V 1 OA •••• •· · ·• · ·· Fuse AC250V 1 OA .. •· · •· · ·· · ·· ••· · •· · •·• .. ·•· • 
AOiOOVSA( ~IJ1Mtl(l)h) Fuse AC600V SA •· ••· · ·•··•··· ··· · ··· ··••· ··· · 
···· ·························Power box····· ······ ······· ····· ················ 
(MEF, VDE~ { ~) .. Power box (MEF, VDE) ..................... 
............................. Adapter .......................................... 
............................. Stand ...... .......... .......................... .... 

MMF-<l6D12DL-F .... Fan MMF-o6D12DL-F ....................... 
.. .... .. .... .. .... .. .... ..... Cotrol box ...................................... · 
PLK-AlO-PMD ........ Circuit bord PLK-AlQ-PMD ............... 
PLK-A3-CPU .......... Circuit bord PLK-A3-CPU ................. 
............................. System EP-ROM .............................. 
( J7 ~ IJ J"tli).. .... ..... SW cover ........................................ 
N-1 M4X8 ...... ...... .. Screw N-1 M4X8 ............................. 
MBM2732A-3S ........ ROM MBM2732A-35 ...... .................. • 
MBM27C256-2Q ....... ROM MBM27C256-20 ....................... 
MBM27C512-20 ....... ROM MBM27CS12-20 ....................... 
............................. Control cover .................................. . 
····························· ······················································ 
M4X10(SUS) ......... Screw M4X10(SUS) ........ ................ 
AC250V lOA ............ Fuse AC250V lOA ............................. 
AC600VSA Fuse AC600V SA .............................. 

( ~ 1) 1 11-ttiO>h) 
ACl00/1101120 Transfonner AC1 00111 01120/'lJYJ/'!1.0/2JJJ/240V · · · · • · 

/2001220/230/240V • 
AC3BOV .... .. .... .. .... .. Transformer AC380V · ........................ 
AC220/380/41SV ...... Transformer AC2201380/41SV ............. 
3 + AC200/2201380 Unit 3 + AC200/220/3B0/400/415 2. 5A ........ 

/400/415 2. SA 
1 + ACII 01120/200/220 Unit 1 + AC11 0/1201200/2201230/240/ 3. SA · · 

11.3011.401 3. 6A 

1+ AC1001120V 6.6A ... Unit 1 ~ AC100/120V 6. SA ................. 
1 ~ ACt 001200V .. .. .. Power switch 1 + ACt 00/200V ...... .. .... 
3 ~ AC200/220V .. .. .. Power switch 3 ~ AC200/220V ............ 
3~ AC380/41SV ...... Power switch 3+ AC380/41Sv ............ 
3 + AC380V (VDE) .. Power switch H AC380V (VDE) ....... 
1 ~ ACt 00111 OV .. .. .. Power switch 1 + ACl 00/11 OV ............ 
1 + AC200122011.30/1.40V .. Power switch 1 ~ AC2001220/230/240V 
.. · .. · .. · .............. ·.. ... Foot switch .......... · .. · ............ .. · .. · ...... 
($)· ....................... Power box($) ................................. 
(8) · ....................... Adapter(S) ..................................... 

oou•• 
Aml 
Req. 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

8 
1 
2 
1 
1 
1 

1 
1 
1 
1 
2 
1 
1 
1 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 

1 
1 
9 
2 
1 
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llJ 7- :7'Jvm11j 
TABLE & STAND 

Rg. ftB&::J-t:' 
No. Parts.No. 

n MA04AO 595 ~ 
T2 MA20AO 719 1::: >\'- ~ 
T3 MA20M 957 v 
T4 M9 0305 041 p :R. * * T850 MA 10A1 150 1111 

MA04AO 150 1111 
T5 MA 10AO 972 >\'- 1' ;( ~ 

Description 

fi ............................... Table top .............................. ........ 1 1 
~ ..... ...... ......... ....... ...... Drawer························ ·········· ····· ·· 1 1 
Jll ····························· Rail················· ········· ···················· 2 2 
:; 3.5X36·················· Wood screw 3. 5X36· ····· ··············· ·· 4 4 

(~!)· · ····· · · · · · ·· · ······· · Leg complete········· ······· ······ ·········· 1 
(8)······················· Leg complete···· ········ ··········· ········· 1 
····························· Castor························· ·········· ······· 4 4 
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II] 1'111.H. 
ACCESSORIES 

u•a 
A g. N:::J-1" ill a ~ Description Arnt Req. 
No. Parts.No. aa 

Iii It 
~ ~ 

F1 M9 0611 037 p Jill * :; M6X50········· ......... Screw M6X50······· ··· ··•·· ··· ············ ·· 4 4 
F2 MG23C0736 • • B .•...•..................•. Hinge B········································ 2 2 
F3 MF 60AO 560 • • A··························· Hinge A········································ 2 2 
F4 M9 0607 050 li • 6··························· WasherS······································ 4 4 
F5 M9 0601 053 ~~ * li * 6··························· Spring washer 6 · ··· ·· · ·· .... ·· · ··· ··· ··· ···· 4 4 
F6 M9 1573 045 7 ";/ 1- 6··························· Nut6············································ 4 4 

t F7 M9 5003 099 1::: .:1. X lOA························ Fuse lOA······································· 2 2 
F8 MS02AO 128 ::: :;, :..- it DPX17#18 ············ Needle DPX17#18························ 10 10 ... 
F9 MS 03AO 181 * • I*J (IJl)······················· Thread guide complete··················· 1 1 

FlO M9 0306 041 :Jt * * :; 3.1X16·················· Wood screw 3.1 Xl6 ....................... 2 
Fll M9 0513 065 E It J.l:. 7- • ............................. Snap ring······································ 5 5' 
F12 MS02A3 976 * ~ • v :..- 7 4··························· Hexagon wrench 4 ·· · •• · · · · ·· ··· · ··· ·•• ·· · · 1 1 
F13 MSOlAO 976 ...... 

~ • v :..- 7 3··························· Hexagon wrench 3 ·· · ·· ··· ··· • ··· ··· ··· ·· · · 1 1 /\. 

F14 MF90A1 976 * ~ • v :..- 7 2. 5 ·•··················•·•· Hexagon wrench 2. 5 ·· ··· · ·· · ··· ·· · •· · •• · · 1 1 
F15 MS lOAO 976 .... 

~ • v :..- 7 1.5························ Hexagon wrench 1.5 ···•·················· 1 1 /\. 

F16 MB02A1 608 * :; 1§1 :.- ( lj\) ....................... Screw driver (small) ······················ 1 1 
F17 MB02AO 608 * :; f8J :;, (cp)·················· ..... Screw driver (middle) .................... 1 1 
F18 M9 0604 041 :Jt * * :; 6.2X40 .................. Wood screw 6.2X40 ....................... 2 2 
F19 MM10A1 479 ~ J'f 7 10X14 .................... Spanner 10X14 .............................. 1 1 

F20 MA lOAO 123 ;j( 1::' :..- ............................. Bobbin·· ........................................ 4 4 
F21 MS03AO 417 :::r A • ............................. Rubber ring ............................... ·· .. 1 1 
F22 MAOSAO 780 :::J I" * JJ, ~ ............................. Cord holder ................................... 1 
F23 ".l 1) ";/ 7 ............................. Clip········· ..................................... 2 
F24 MAOBAO ns ""' JJ, 1- "" 

~~ ............................. Belt cover ..................................... 1 1 
F25 MF 40EO 193 * JI. 1S' ............................. Cotton stand complete .................... 1 1 
F26 MQlOAO 734 1: - - JJ, 

"" 
~~ - ............................. Polyethylene cover ......................... 1 1 -

F27 MF lOAO 149 jill • :;, ............................. Oil with oller .................................. 1 1 
F28 MA20AO 419 ~ ,. :::r J... ............................. Rubber cushion ....... · ..... · ........ ·••· .. ·· 6 6 
F29 MAOBAO 139 :t -( JJ, J'f :..- ................................... 011 pan ......................................... 1 1 

F30 M9 0001 043 ~ 7 ".1 7 JJ, ............................. Nail·· ............................................ 4 4 
F31 MMlOAO 376 ? "t I) L=1006M/M ............ Chain L•1006M/M .......................... 1 
F32 MSlOAOm v ""' JJ, 1- M51 ....................... V-belt M51 .................................... 1 
F33 MF 20AO 131 jill ~ a ............................. 011 bottle holder ............................. 1 
F34 MF 20AO 130 jill 1::' :..- ............................. Oil bottle ....................................... 1 
F35 MS 10A1 688 J'( -( 7 ............................. Pipe complete ...................... · ........ 1 
F36 MS 14AO 762 ""' JJ, ;j( v :..- lt .......................... Plastics plate 1 t .. · ......................... · 3 
F37 MS 14A1 762 ""' JJ, ;j( v :..- 2t .......................... Plastics plate 2t ............................. 3 
F38 MFOOAO 608 * :; I§) :;, <*> ....................... Screw driver (large) ....................... 1 
F39 MAOBAO 613 Bi 81! :t I ............................. Head rest ...................................... 1 

F40 MF 01A1 776 ""' JJ, 1- 'h J( ............................. Belt cover ..................................... 1 1 
F41 MS 14A1 602 ll!l f;t • ................................. Bracket ......................................... 1 1 
F42 M9 0551 050 & * 6 ........................... WasherS ...................................... 2 2 
F43 M9 0401 041 :Jt * * :; 4.5X20 .................. Wood screw 4. 5X20· ...................... 2 2 
F44 M9 5004 031 ~ !* ;J{ JJ, 1- ............................. Bolt .............................................. 1 1 
F45 M9 1056 004 SW-PW77v--( :;::; M4X10 .................. Screw M4X10 ................................ 6 6 
F46 MA05AO 990 71:1·:~1:1'7'1'~? <aa'T'-11> ........... Aoppy disc (Sewing pattern data) .. · 1 
F47 MA04AO 797 • • 7 1' JJ, A ............................. Slide plate .................................... 

MAOBA0797 1l • 7 1' JJ, J... ............................... Slide plate · .................. ................ · 

.. 
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1m :t:1~ 3 /1~-·y 
OPTION PARTS 

Fig. S.ft.::J-~ 
No. Parta.No. 

P1 MS03AO 101 
P2 MS 03A2101 
P3 MS 17A1120 
P4 MS 01A1 616 
P5 MV30A1 256 
P6 MV35AO 106 
P7 MS04El 210 
P8 MAOSA1 272 
P9 MA04A1 272 

P10 MA05A1105 
Pll MF 10A1 245 

P12 MS098J 484 
P13 M9 4001 037 
P14 MS02A5 601 
P15 M9 0408 037 
P16 MN10A3 245 

P17 MS 14A2 272 
P18 MN25BO 128 
P19 MA05EO 484 
P20 MS OBEO 105 

MS08E3 105 
MS 08E1 105 

P21 MS 08E2 105 
P22 MS OSAO 105 
P980 MS 048) 109 
P23 MS01A2 308 
P24 MS01A1 308 
P25 M9 4001 021 
P28 MA05EO 105 

it 
it 
a:p 
a:p 
a:p 
no. 
J:. 
~ 
~ 

~ 

.. 
lUI Description 

• 01~18) 4»1. 6 ········· Needle plate (for light) 4»1. 6 ··········· 
• ( 1J~I8) +2. 6 ········· Needle plate (for heavy) 4»2. 6········· 
~ (B, JJIJJl.l) ············· Inner hook B (for heavy)················· 
J: (JJ-18)················· Inner hook clamper (for heavy)········ 
J: O\nml8) .. ··············· Presser foot (for light)········ ············ 
J: ······ ··· ·················· ·· Presser foot··································· 
II (g) .. ····················· Thread tension regulator complete··· 
• <•~>··············· ..... Feed plate (blank) ........................ . 
• <•~>···················· Feed plate (blank)·· .. ·······••············ 

Uilllt 
Amt. Req. 

j i 

J: <•~>···················· Clamp frame (blank)······················ 1 
F.l il I { ;;_ ( :1 1J 7 / 5.1 a /18) ·· Thread tension spring 1 ' 

(for Pretension complete)······ 
~ ·:1 7 'A 1 •:J 7 (8) .. ····················· Switch complete···························· 1 
p no. ;;. :; M4X12 ·················· Screw M4X12································ 2 2 
1l!l # • ·· · ·· · ··· ·· · · · · · · · ··· ·· · ·· · ·· Switch adapter .. ············•··•·····•······· 1 1 
SW-PW-P 7 "' ;;_ :J M4X12 •················· Screw M4X12································ 4 4 
F.l • J{ ;;. 

~ I) • ~ :, ;... it 
~a:f:l -l.I:.I8'A 1•:J 7 
~ J: 
~ J: 
~ J: 
~ J: 
~ J: 

+ *!!.Ill:.~ J: 
~ J: 1l!l # ~ 
~ J: 1l!l # a 
~~:fi:#;J{J" .. 
~ J: 

( J:.;fdllllliftl8) ·· · ·· · ·· Thread tension/spring 1 1 
(for Thread tenslon/requlator complete) · 

(PLK-A080418) ······· Feed plate (for PLK-A0804) ············ 
DPX17#16 ············ Needle DPX17#16· .. ····················· 1 
(g) .. ····················· HALT switch complete .. ·················· 1 
(,J,r-118)·· .. ············· Clamp frame assy (small)··············· 1 
<*r-.118) ................. Clamp frame assy (large)··············· 1 
( :/. IJ 1' 'AI!.II8)········ Clamp frame assy ·················· · ····•·· 1 
(l!}l.l:.:/. •~) .. ········· Clamp frame assy (blank)··············· 1 
("''" 1-J"-:118)····· Clamp frame assy ·········••·········•····• 1 
(fruL)···················· Cross type barteck frame···· .. ·········· 1 
( :t&) ..... • •• •• • • ·•• ••• ••· •• Clamp foot (left) ·· · ··· ·· ··· ··· ··· · ·· • ··· ·· •· 1 
(;t:i)······················· Clamp foot (right)·················· · ······· 1 
M4X8 .. ····•········•·•·· Screw M4X8································· 2 
{M, -~) ··············· Clamp frame complete ················•·· 
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